
Page 1 of 3 

 D6H (SERIES II) & D6R (SERIES I) SWEEPS - (HS26 SERIES) 
 

WORD DOCUMENT Address: X:\WORD\PRODUCTS\SWEEPS\HS26.doc 

           

                                                                                 
   PARTS    ASSEMBLY      SHIPPING  MOUNTING     PRODUCT         COST    PICTURES 

   BOOK        INSTRUCTIONS       INFO        INSTRUCTIONS          SPECS.            STUDY 
 

COMPONENT LIST: 
               PICTURE                PART #                   DESCRIPTION    QTY         MAT         BEND    MCHN        SAW       PREP                 FINISH 

 

2591291D 
TOP SWEEP GUARD 

ASSEMBLY 
1 - - - - - “Cat” Yellow 

 

5G9965D 
FRONT SWEEP GUARD 

ASSEMBLY 
1 - - - - - “Cat” Yellow 

 

3W6528D LEG 2 - - - - - “Cat” Yellow 

 

8E6891D BLOCK ASSEMBLY 2 - - - - - “Cat” Yellow 

 

5G9972D SPACER BLOCK 2 - - 
 

- - “Cat” Yellow 

 

5G9963D LEG BRACKET 2 - - - - - “Cat” Yellow 

SWEEP%20BODY/2591291D.doc
SWEEP%20BODY/5G9965D.doc
SWEEP%20PARTS/3W6528D.doc
SWEEP%20PARTS/8E6891D.doc
SWEEP%20PARTS/5G9963D.doc
http://diamond.pri/prints/Installation/HS26INSTALL.pdf
../../../../diamond_data/IMAGES/SWEEPS/D6R%20SWEEPS%20OEM%20STYLE%20-SERIES%20I%20(HS26)
http://diamond.pri/prints/Machine_drawings/5G9972D.pdf


Page 2 of 3 

 

5G9958D RH FENDER MOUNT 1 - - - - - “Cat” Yellow 

 

5G9961D LH FENDER MOUNT 1 - - - - - “Cat” Yellow 

 

6T1698D RUBBER MOUNT 8 - - 
 

- - - 

 

2G0493D METAL WASHER 
(CUT# 00613117) 

8 3/8” - - - - “Cat” Yellow 

 
9S5187D RUBBER MOUNT 6 - - 

 
- - - 

 

8P5244D RUBBER WASHER 12 - - 
 

- - - 

MK058 MOUNT KIT 1 
 

ASSEMBLY BOLT LIST (All GRD 8): 
Part#      Qty        Description                 Dim  Location 

15369 2 Bolt 3/4”x 4”(THRD-10) Hard nose mount 

1133864 2 Flat washer 3/4” Hard nose mount 

15213 8 Bolt 1/2”x 2-1/2” (THRD-13) Hard nose mount 

1133895 8 Lock washer 1/2” Hard nose mount 

15473 2 Bolt 1”x 5” (THRD-8) Front guard assembly to top guard assembly 

37192 2 Lock Nut 1” (THRD-8) Front guard assembly to top guard assembly 

15471 2 Bolt 1”x 4-1/2” (THRD-8) Leg to top guard assembly 

37192 2 Lock Nut 1” (THRD-8) Leg to top guard assembly 

15309 4 Bolt 5/8”x 1-1/2” (THRD-11) Leg to top guard assembly 

1133863 4 Flat washer 5/8” Leg to top guard assembly 

1133897 4 Lock washer 5/8” Leg to top guard assembly 

15471 2 Bolt 1”x 4-1/2” (THRD-8) Fender mounts to leg 

37192 2 Lock nut 1” (THRD-8) Fender mounts to leg 

15369 2 Bolt 3/4”x 4” (THRD-10) Top guard assembly to sweep block assembly(cab end) 

1133864 6 Flat washer 3/4” Top guard assembly to sweep block assembly(cab end) 

15361 4 Bolt 3/4”x 2” (THRD-10) Top guard assembly to sweep block assembly(cab end) 

SWEEP%20PARTS/5G9958D%20&%205G9961D.doc
SWEEP%20PARTS/5G9958D%20&%205G9961D.doc
../Mount%20Kits/MK058.doc
http://diamond.pri/prints/Machine_drawings/6T1698D.pdf
http://diamond.pri/prints/Machine_drawings/9S5187D.pdf
http://diamond.pri/prints/Machine_drawings/8P5244D.pdf


Page 3 of 3 

1133898 4 Lock washer 3/4” Top guard assembly to sweep block assembly(cab end) 

 

NOTES  

*ALL PARTS COME ASSEMBLED ON A PALLET W/MOUNT KIT STRAPPED TO IT 
 


